
 

TMC 907 REV C (JAN/22) WWW.MOOREFANS.COM EMAIL: INFO@MOOREFANS.COM TEL: 1-660-376-3575 

CLASS 20000 FANS 
PARTS LIST 

PARTS LIST 

ITEM  QTY PER PART # DESCRIPTION 

1 1 FAN P1062 INNER HUB 

2 2 FAN   HUB PLATE 

3 18 FAN P57 SS M20 SPLIT LOCK WASHER 

4 18 FAN P2360 SS HEX HEAD CAP SCREW M20 X 2.5 45MM 

5 1 FAN P4542 Z BUSHING 

6 8 FAN P4159 SS M16 X 2.0 60MM SOCKET HEAD CAP SCREW 

7 1 FAN P4597 SS M10 X 1.5 X12MM SET SCREW 

8 1 BLADE P1059 ROD END CLAMP 

9 8 BLADE P1501 SS M16 SPLIT LOCK WASHER 

10 6 BLADE P1500 SS HEX HEAD CAP SCREW M16 X 2.0 X 35MM 

11 2 BLADE P2506 SS FLAT WASHER 

12 2 BLADE P2368 SS HEX HEAD CAP SCREW M16 X 2.0 X 120 MM 

13 1 BLADE   ROD END 

14 2 AIR SEAL SEGMENT P1067 AIR SEAL STUD 

15 2 AIR SEAL SEGMENT P1501 SS M16 SPLIT LCOK WASHER 

16 5 AIR SEAL SEGMENT P169 M16 X 2.0 ALUMINUM NUT 

17 6 AIR SEAL SEGMENT P7151 ALUMINUM AIR SEAL WASHER 

18 6 AIR SEAL SEGMENT P2461 RUBBER WASHER 

19 1 AIR SEAL SEGMENT   AIR SEAL SEGMENT 

20 1 AIR SEAL SEGMENT   SEGMENTED AIR SEAL STIFFENER 

21 1 AIR SEAL SEGMENT   C SUPPORT 

22 1 AIR SEAL SEGMENT P4510 HEX HEAD M16 X 2.0 X 43MM ALUMINUM BOLT 

23 VARIES AIR SEAL SEGMENT P987 HEX HEAD CAP SCREW M6 X 1 X 14MM 

24 VARIES AIR SEAL SEGMENT P982 M6 X 1 LOCKNUT 

25 1 BLADE P1047 BLADE BOLT 

http://www.moorefans.com
mailto:info@moorefans.com
http://www.moorefans.com/

